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Product Licence
Number

Company
Name

Product
Name

PL 00019/0108 Warner Lambert (UK)
Limited

PL 00022/0169 Pharmacia Limited

Remegel Pins

Cabaser Tablets 1 mg

Active
Ingredients

Activated Dimethicone 125-000 mg
Calcium Carbonate 800-000 mg

Cabergoline 1-000 mg

PL 00022/0170 Pharmacia Limited

PL 00022/0171 Pharmacia Limited

PL 00031/0452 Roche Products Limited

Cabaser Tablets 2 mg

Cabaser Tablets 4 mg

Neupogen

Cabergoline 2-000 mg

Cabergoline 4-000 mg

Filgrastim -300 mg

PL 00032/0203 Upjohn Ltd

PL 00036/0075 Stafford-Miller Limited

PL 00036/0076 Stafford-Miller Limited

PL 00036/0077 Stafford-Miller Limited

00036/0078 Stafford-Miller Limited

00041/0044 Bioglan Laboratories Ltd.

00041/0045 Bioglan Laboratories Ltd.

Caverject Powder for
Injection 10 micrograms

Sellers Tablets—Peppermint
Flavour

Sellers Tablets—Spearmint
Flavour

Extra Strength Sellers

Setters Liquid

Co-tenidone Tablets BP
100/25 mg

Co-tenidone Tablets BP
50/12-5 mg

Alprostadil 10-000 meg

Calcium Carbonate EP 500-00 mg

Calcium Carbonate EP 500-00 mg

Dried Aluminium Hydroxide EP 375-00
mg
Magnesium Hydroxide EP 375-00 mg
(per tablet)

Aluminium Hydroxide Wet Gel HSE
0916g
Magnesium Hydroxide Paste HSE 0-644 g
(per 5 ml)

Atenolol 100-000 mg
Chlorthalidone 25-000 mg

Atenolol 50-000 mg
Chlorthalidone 12-500 mg

Indications
For the relief of acid indigestion,
heartburn, and of associated
stomach upsets (dyspepsia),
flatulence and eructation (belching
and burping).
General Sales List

For the treatment of symptoms of
Parkinson's disease, as adjuvant
therapy to levodopa plus dopa-
decarboxylase inhibitor, in patients
affected by "on-off" mobility
problems with daily fluctuations in
motor performance. Controlled
clinical studies have demonstrated
that Cabergoline administered once
daily at an average dose of 4
mg/day following filiation (up to
5-6 mg/day in the different studies)
is effective in decreasing daily
fluctuations in motor performance
in Parkinsonian patients receiving
levodopa/carbidopa therapy.
Improvement of motor deficit has
been demonstrated, while
substantially decreasing the
levodopa/carbidopa dose.
Prescription Only Medicine

(See PL00022/0169)
Prescription Only Medicine

(See PL00022/0169)
Prescription Only Medicine

For the reduction in the duration
of neutropenia and the incidence
of febrile neutropenia in patients
treated with established cytotoxic
chemotherapy for non-myeloid
malignancy and for the reduction
in the duration of neutropenia and
its clinical sequelae in patients
undergoing myeloablative therapy
followed by the bone marrow
transplantation. Neupogen is
indicated for the mobilisation of
autologous peripheral blood
progenitor cells alone, or following
myelosuppressive chemotherapy in
order to accelerate haematopoietic
recovery by infusion of such cells,
after myelosuppressive or
myeloablative therapy. In patients,
children or adults, with severe
congenital, cyclic, or idiopathic
neutropenia with an ANC of * 0-5
x 109/L, and a history of severe or
recurrent infections, long term
administration of Neupogen is
indicated to increase neutrophil
counts and to reduce the incidence
and duration of infection-related
events. Neupogen is indicated in
patients with advanced HIV
infection and neutropenia (ANC
< 1 x 109/L) to allow schedule
dosing of myelosuppressive
medication.
Prescription Only Medicine

For the treatment of erectile
dysfunction in adult males.
Caverject may be a useful adjunct
to other diagnostic tests in the
diagnosis of erectile dysfunction.
Prescription Only Medicine

The symptomatic relief of acid
indigestion, heartburn, flatulence
and nausea.
General Sales List

(See PL/00036/0075).
General Sales List

The symptomatic relief of
heartburn, indigestion, dyspepsia,
nausea and flatulence.
General Sales List

Symptomatic relief of indigestion,
heartburn, flatulence, nausea and
upset stomach including upset
stomach in children.
General Sales List.

Combines the antihypertensive
effects of the cardioselective
betablocker atenolol and the
diuretic Chlorthalidone.
Prescription Only Medicine

Management of hypertension,
combines the antihypertensive
effects of the cardioselective
betablocker atenolol and the
diuretic Chlorthalidone.
Prescription Only Medicine

Date of
Authorisation
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1996
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1996
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